INSTRUCTION MANUAL
MODE D'EMPLOI

MONTAGE- UND BEDIENUNG
SANLEITUNG

MANUALE D'ISTRUZIONE
MANUAL DE INSTRUGOES
MANUAL DE INSTRUCCIONES

Model 9011 - 1/16 scale 4WD Truck

Truck tout terrain 1/16éme 4x4 (Ref. Rc9011)
Monster scala1/16 4WD Art: 9011

Modelo 9011 - Truck 4WD escala 1/16
Modelo 9011 4WD Truck de Escala 1/16-S8

This instruction manual details the model car construction. Please keep and refer to this manual for maintenance and replacing
parts. Users unfamiliar with maintaining and assembling R/C cars should contact their ZD distributor or local hobby shop.

Ce mode d'emploi indique en détails la fagon dont votre modéle a été assemblé. Conservez ce manuel pour vous y référer lors de
I'entretien du modeéle ou lors de I'acquisition de piéces détachées. Nous recommandons aux utilisateurs qui n'ont pas I'habitude
d'assembler ou d'entretenir un modele reduit, de prendre contact avec le revendeur le plus proche afin de se faire assister.

Diese Montage- und Bedienungsanleitung beschreibt den Aufbau und den Betrieb des Modells. Bitte bewahren Sie die Anleitung auf, um flr
Reparaturen, Wartung und den Bezug von Ersatzteilen darauf zurlickgreifen zu konnen. Sollten Sie noch keine Erfahrung in der Montage und

im Betrieb von RC-Cars haben, empfehlen wir Innen sich im Modellbaufachgeschaft Unterstutzung zu erfragen oder an einen Verein zu wenden,

Questo manuale d'istruzioni , serve per la manutenzione e la sostituzione di parti danneggiate del vostro modello .
Se siete dei principianti e non avete molta familiarita nella manutenzione del vostro modello potete sempre rivolgervi al
vostronegoziante di fiducia per l'assistenza.

Este manual de instrugbes detalha a montagem do automodelo. Mantenha o manual como referéncia para manutengéo e
substituigdo de pegas. Usuarios ndo familiarizados com a manutengéo e montagem de modelos RC deverdo contactar seu
istribuidor ZD ou revendedor local.

Este manual de instrucciones detalla la forma de contruccion del carro modelo, mantener y hacer referencia a este manual para el
mantenimiento y la sustitucidn de partes. Los usuarios no familiarizados con el mantenimiento de los modelos R/ C de ZD deben
ponerse en contacto con su distribuidor local o tienda de hobby de asistencia.




Model 9011 -1/16 scale 4WD Truck

TECHNICAL DATA

Length---10.1"(256mm)
Width---7.8"(198mm)
Height---4.8"(122mm)

WheelBase ---7.0"(179mm)
GearRatio---10.5:1

GroundClearance ---1.2"(30mm)
WheelSpec---$3.0"x1.3"(75mmx34mm)

Model 9011 -1/16 scale 4WD Truck
TECHNISCHEDATEN

Lange ---265mm
Breite---198mm
Hohe---122mm
Radstand---179mm
Getriebe---10,5:1
Bodenfreiheit---30mm
Rader---75x34mm

Modelo 9011 - Truck 4WD escala 1/16
ESPECIFICACOES

Comprimento---10.17(256mm)
Largura---7.8"(198mm)
Altura---4.8"(122mm)

Distanciae ntre eixos---7.0"(179mm)
Reduc¢ao---10.5:1

Distancia do solo---1.2"(30mm)
Rodas---$3.0"x1.3"(75mmx34mm)

Truck tout terrain 1/16éme 4x4 (Ref. Rc9011)
CARACTERISTIQUES

Longueur---256mm

Largeur---198mm

Hauteur---122mm

Empattement---179mm

Rapport de transmission---10.5:1

Garde au sol---30mm

Diameétre et largeur des roues---@75mmx34mm

Monsterscala1/16 4WD Art: 9011
DATITECNICI

Lunghezza---10.1"(256mm)
Larghezza---7.8"(198mm)
Altezza---4.8"(122mm)
Interasse---7.0"(179mm)
RapportoTrasmissione---10.5:1
AltezzadaTerra---1.2"(30mm)
MisureCerchi---¢ 3.0"x1.3"(75mmx34mm)

Modelo 9011 4WD Truck de Escala 1/16
TECHNICALDATA

Length---10.1"(256mm)
Width---7.8"(198mm)
Height---4.8"(122mm)
WheelBase---7.0"(179mm)

Gear Ratio---10.5:1

Ground Clearance---1.2"(30mm)

Wheel Spec---$3.0"x1.3"(75mmx34mm)




+ Congratulations on the purchase of our 1/16 scale 4WD car. The model was developed by an experienced R/C car designer and has
several Design Patents, which have been tested and improved repeatedly .We are confident that the model will give you hours of driving
pleasure. Good luck and good racing!

o Vous venez de faire I'acquisition d'un truck électrique quatre roues motrices a I'échelle 1/16éme et nous vous en félicitons. Ce modele a
été développé par un grand constructeur de modéles réduits de voitures, et dispose de plusieurs équipements brevetés ayant depuis
longtemps fait leurs preuves. Nous sommes certains que ce modéle vous procurera de longues heures de pilotage.

+Wir gratulieren Ilhnen zur Auswahl des 1:16-Scale-Allrad-Autos. Das Modell wurde von erfahrenen RC-Car-Konstrukteuren entwickelt
und hat einige exklusive und patentierte Detaillosungen, die allesamt ausgiebig getestet wurden. Wir sind uns sicher, dass Sie mit dem
Modell viele Stunden Fahrvergniigen haben werden. Viel Gliick und gutes Rennen!

+ Congratulazioni per I'acquisto del nostro Buggy 4WD elettrico Scala 1/8. Questo modello & stato sviluppato da un progettista esperto di

automodelli R/C.Questo Buggy 4WD é stato testato e migliorato ripetutamente e sicuramente vi dara parecchie soddisfazioni e ore di
divertimento.

¢ Parabéns pela compra de seu carro 4WD escala 1/16. O madelo foi desenvolvido por um experiente projetista de carros RC e incorpora
varias patentes que tem sido testadas e constantemente melhoradas. Estamos confiantes que este automodelo lhe dara horas de
pilotagem prazerosa. Boa sorte e 6timas corridas!

¢ Enhorabuena por la compra de nuestro Modelo 9011 4WD Truck de escala 1 / 16. El modelo fue desarrollado por un experimentado
disefiador de automéviles R/ C, y tiene varias patentes de disefio que han sido probadas y mejoradas varias veces. Estamos seguros de
que el modelo que le daré horas de placer de conduccién. Buena suerte y buenas carreras!

#The caution and/or attention symbols will warn you about steps that can be dangerous. Please read the instructions thoroughly and
carefully before proceeding

#+ | e pictogramme “Attention” symbolisé par un point d'exclamation a 'intérieur d'un triangle attire votre attention sur un point pouvant étre
dangereux. Prenez soin de lire attentivement les instructions avant de procéder aux manipulations a effectuer.

+Die ,Caution”- und/oder ,Attention”-Symbole weisen auf Arbeitsschritte hin, die sollten sie falsch ausgefihrt werden gefahrlich sein
kénnen. Bitte lesen Sie die Anleitung sorgfaltig und aufmerksam durch, bevor Sie mit diesen Arbeitsschritten fortfahren.

+ ATTENZIONE !!! prima di utilizzare il modello ,leggere attentamente questo libretto di uso e manutenzione

+ 0 simbolo de cuidado e/ou atencédo é para avisa-lo acerca de passos que podem ser perigosos. Por favor, leia atentamente todas as
instrugdes antes de continuar.

+La precaucién y / o simbolos de atencién le advertira sobre las medidas que pueden ser peligrosas. Por favor, lea las instrucciones
cuidadosamente antes de proceder..

Failure to follow the instructions may damage your model or cause serious injury.

Le fait de ne pas respecter les consignes peut endommager votre modéle ou provoquer de graves blessures.
Ein Nicht-Befolgen der Anleitung kann das Modell beschddigen oder sogar Verletzungen verursachen.
Lamancata osservanza delle istruzioni potrebbe danneggiare il tuo modello o causare lesioni gravi.

A néo observancia das instrugbes podera ocasionar danos ao seu modelo ou sérios ferimentos.

Caution Elincumplimiento de las instrucciones puede dafiar su modelo o causar lesiones graves

Caution  Attention Achtung Attenzione Cuidado Precaucion

A

+To prevent any serious injury and/or damage to property, please be responsible when operating all R/C models. These models can
achieve high speeds and require caution when being operated.

+ Afin de prévenir tout accident et/ou dommage matériel, veillez & utiliser votre modeéle réduit avec précautions. Ce modéle peut atteindre
une vitesse de pointe trés élevée, et peut de ce fait devenir particuliérement dangereux.

+Um Verletzungen oder Beschadigungen zu vermeiden, seien Sie immer aufmerksam umsichtig, wenn Sie das Modell betreiben. Dieses
Modell kann hohe Geschwindigkeiten erreichen.

+Per evitare eventuali lesioni gravi e / o danni alle cose, si prega di essere responsabili durante il funzionamento e I'utilizzo del modello.
Questo modello pud raggiungere velocita elevate e quindi richiede molta attenzione durante il suo utilizzo.

o Para evitar sérios ferimentos e/ou danos a propriedades, por favor, opere com responsabilidade todos os modelos radio controlados.
Esses modelos podem atingir altas velocidades e requerem cuidado ao serem operados.

# Para evitar cualquier lesion grave y / o dafios a la propiedad, por favor, ser responsable durante el funcionamiento de todos los modelos
de control remoto. Estos modelos pueden alcanzar altas velocidades y requieren precaucion al ser operados.

SAFETY GUIDELINES
NOTE PER LA SICUREZZA

CONSIGNES DE SECURITE
ORIENTAGOES DE SEGURANGA

SICHERHEITS-RICHTLINIEN
DIRECTRICES DE SEGURIDAD

4 Do not operate your model near open flames or heat sources.

#Be aware that some parts will be hot after operating

# Keep away from children, this is not a toy and adult supervision is strongly recommended.
# Store in a well ventilated area and remove batteries when not in use.

# N'utilisez JAMAIS votre modéle a proximité de flammes ou d'une source de chaleur.

#ATTENTION, certaines pigces peuvent devenir brilantes aprés utilisation

# Maintenez votre modéle hors de portée des enfants. Ceci n'est pas un jouet . Ne convient pas a
un enfant de moins de 14 ans sans la surveillance d'un adulte !

# Entreposez votre modéle dans un endroit aéré et retirez les accus lorsque vous ne l'utilisez pas
pendant une longue période,

#Betreiben Sie das Modell nicht in der Nahe von offenen Flammen oder Hitzequellen.

#Einige Teile konnen nach dem Fahren sehr heif} sein!

#Halten Sie das Modell von Kindern fern. Es ist kein Spielzeug und die Beaufsichtigung
durch einen Erwachsenen wird ausdriicklich empfohlen.

#Lagem Sie das Modell in gut belifteten Raumen und nehmen Sie bei Nichtgebrauch die
Batterien heraus.

# Nao opere seu modelo na proximidade de fogo ou fontes de calor.

# Esteja atento pois algumas partes do modelo estardo muito quentes apds o seu funcionamento.

# Mantenha o carro afastado de criangas, ele nao & um brinquedo e a supervisao de adultos &
altamente recomendada.
# Guarde o carro em uma area bem ventilada e retire as baterias quando ndo o estiver usando.

# Non utilizzare il modello vicino a fiamme libere o a sorgenti di calore

# Fare attenzicne dopo 'uso alcune parti raggiungono temperature elevate

# Tenere lontano dalla portata dei bambini, questo non & un giocattolo e si raccomanda la
supervisione di un adulto

# Dopo 'uso riporre il modello in un luago ventilato e staccare sempre le batterie

# No utilice el modelo cerca de llamas abiertas o fuentes de calor.

# Tenga en cuenta que algunas partes se calientan después de funcionamiento.

# Mantener alejado de los nifios, este no es un juguete y la supervision de un adulto  se recomienda
encarecidamente.

# Mantenga en un area bien ventilada y retire las pilas cuando no esté en usa.




6087

2.2KG Servo

Servo 2.2KG

Servo (2,2KG Stellkraft)
2.2KG Servocomando
Servo 2,2KG

2.2KG Servomotor

6090

Li-Po Battery 1500mAh 7.4V 15C
Batterie Li-Po 1500mAh 7,4V 15C
LiPo-Fahrakku, 1,5Ah, 7,4 Volt, 15 C
Batteria Li-Po 1500mAh 7,4V 15C
Bateria Li-Po 1500m Ah 7,4V 15C
Bateria Li-Po 1500m Ah 7.4V 15C

6088

Receiver
Récepteur
Empfanger
Ricevente
Receptor
Receptor

iy -

B2435 3900Kv Brushless Motor
Moteur brushless B2435 3900Kv
Birstenloser Motor ,2435 3900 Kv*
B2435 3900Kv Brushless Moto
Motor Brushless B2435 - 3900Kv
B2435 3900Kv Motor sin escobillas

6089

6091

Brushless ESC 40A
Variateur brushless 40A
Fahrtenregler 40A
Regolatore elettronico 40 A
ESC 40A Brushless

ESC 40A sin escobillas




Recommended Maintenance Tools: Outillage recommandé (non inclus dans la boite)
Empfohlenes Werkzeug Attrezzi consigliati per la manutenzione
Ferramentas Recomendadas para Manutencdo: Herramientas de Mantenimiento recomendadas:

_— H ||

—] =) A
L=
—_— ] =) =
‘ ) Hobby Knife (not included)
Assorted Screwdrivers (not included) Hobby Scissors (notincluded) Couteau de modélisme ou
Jeu de tournevis (ref. Re1890) Ciseaux a lexan (ref. T1304) cutter (ref. 3.12010)
Schraubendreher-Sortiment (nichtim Lieferumfang)  Schere (nicht im Lieferumfang enthalten) Messer mit Abbrechklinge
Cacciaviti assortiti ( non inclusi ) o Forbici per Lexan (non incluse) (nichtim Lieferumfang enthalten)
ChaYGS para par_afusos varios tipos (naoinclusas) Tesoura para Hobby (naoinclusa) Cutter (non incluso)
Surtido de Atornilladores (no incluido) Tijeras de Hobby (no incluidas) Faca para hobby (n&o inclusa)

Navaja de Hobby (no incluida)

e g))
)@
Needle Nose Pliers (not included) Wire Cutters (not included) Small Cross Socket Wrench (not included)
Pinces a plier Pinces coupantes Clef a bougie (ref. 36.103)
Spitzzange (nicht im Lieferumfang enthalten) Seitenschneider (nicht imLieferum Kurzer Glihkerzenschlissel (nicht imLieferu
Pinza a becchi (nonincluse) fang enthalten) mfang enthalten)
Alicate de bico fino (ndo incluso) Tronchesino (non incluso) Chiave a croce corta (non inclusa)
Pinzas Nariz de Aguja (no incluida) Alicate de corte (ndo incluso) Pequena chave soquete em cruz (ndo inclusa)
Cortadora de alambre (no incluida) Llave pequeria de encaje de cruz (no incluida)
— ”'?:f))m
_t_/_éml ol & -
I
Reamer (notincluded) Long Cross Socket Wrench (not included)
Perforateur de carrosserie (ref. SAB142) Clef en croix multifonction (ref. T1116)
Reibahle (nichtim Lieferumfang enthalten) Langer Glihkerzenschlissel (nichtim Lieferumfang enthalten)
Svasatore (non incluso) Chiave a croce lunga (noninclusa)
Alargador de Furos (ndo incluso) Longa chave soquete em cruz (ndo inclusa)
Escariador (no incliodo) Llave grande de encaje de cruz (no incluida)

Body (Black) Carrosserie (noire) Karosserie (Schwarz) Carrozzeria Nera Carroceria (bolha) Preta Cuerpo (Negro)

LR

Symbols used throughout the instruction manual Instructions de montage

Symbole wie sie in der Manta geanleitung verwendet werden Simboli utilizzati nel manuale

Simbolos Utilizados neste Manual Simbolos utilizados en el manual de Instrucciones

[l

Pure Silicone Oil (notincluded) ADFIY LA g inotinduded) fseemiin bom Ler ?nd Fagnt S'd = Assemble both Front and Rear Ends

3 R Utiliser de la colle cyanoacrylate (non incl Assembler simultanément le coté gauche i 2 " R
Utiliser de I'huile silicone {non inclus Z B 2 Assembler simultanément 'avant et I'arriére

i -us dans la boite) et le coté droit ; R
dans la boite) : S : Mentieren Sie je ein Vorder- und ein
s Sekundenkleber verwenden Montieren Sie je sine linke und eine .
Silikendl (nicht im Lieferumfang) SR Hintertei
Gt 7 (nicht im Lieferumfang) rechte Seite .
Olio siliconico (non inclusa) 3 . - " . Asseblare anteriore e posteriore
- ST . Applicare colla cianoacrilica (non inclusa) Assemblare destro e sinistro :
Oleo Siliconizado puro (ndo incluso) ¥ g & iy n Monte as extremidades da frente e de tras.
Aplique cola Cianoacrilato (ndo inclusa) Monte o lado esquerdo e o direito

Aceite de Silicona pura (no incluido Ensamblados Frontal y Trasero
el =i RAIrA (A jnckido) Aplicacion de Pegamento (no incluido) Ensamblados lzquierdo y Derecho ¥




Required items; notincluded with model

Eléments requis non incus dans la bofite

Erforderliches Zubehor; nichtim Lieferumfang des Modells
Articoli non inclusi in questo kit

Itens requeridos ndo inclusos com o modelo.

Articulos Requeridos, que no estan incluidos con el modelo

8 AA - Alkaline Batteries (not included)

8 piles alcalines AA sont requises pour I' € metteur (non incluses dans la boite)
1 1 Acht AA-Batterien (nicht im Lieferumfang)
Batterie stilo Tipo AA alkaline (non incluse)

8Pilhas AAalcalinas (ndo inclusas)
8 AA - Pilas alcalinas requeridas para transmisor de radio (no incluidas)

A Caution Attention Achtung Attenzione Cuidado Precaucion
Electronic Speed Control
Variateur électronique Gear Box
Regler Cellule
Regolatore elettronico \ Getriebe
Controlador Eletrénico de Velocidade scatola ingranaggi
Control de Velocidad Electronico Caixade Engrenagens
Caja de Cambios
Receiver
Récepteur \
Empfanger \ Wheel Nut
Ricevente — ——— Ecrou de roue
Receptor N Radmutter
Receptor A F Dado Ruota
N Porca da Roda
Battery N Tuerca de Rueda
Pack d'accus
Fahrakku
Batteria
Bateria
Bateria
Switch
Tire —— Interrupteur
Roue et pneu Schalter
Reifen Interruttore
Ruote Chave Liga-desliga
Pneu Boton de Encendido
Llantas \
Motor
Drive Shaft N\ Moteur
Cardans Motor
Antriebswelle Motore
Semiassi Motor
Eixo Transmiss&o f/ \ Motor
Eje de Accionamiento / \
/ | \
Wheel Hub / \
Fus?éees = / Servo | Y Center Differential Mount
Boadnabi / SSeNO \ \ Différentiel central
Trascinatore ruota Sg:gcomando — éﬁntrales Dflgferentllall |
Cubo de Roda pporto di erenziale centrale
Eldds Liarnta Servo Montante do Diferencial Central
] Servomotor Maontadura Diferencial Central










Note: The actual motor may vary from this image. The image is presented for your reference only.

Note : Le moteur livré avec votre modéle peut différer de celui représenté ici. L'illustration n'est donnée qu'a titre
d'exemple.

Beachten Sie, dass der Motor in Ihrem Modell von dem hier abgebildeten abweichen kann. Das Bild dient

nur zur Referenz

Il motore illustrato nell'immagine ,é di sola dimostrazione

Nota: O motor real pode nao corresponder a essa imagem. Aimagem & mostrada apenas como referéncia.

Nota: El motor actual comparado con esta imagen varia. Esta imagen es presentada unicamente para su referencia.

Radio System

# Please read the following instructions before operating your R/C car.

Servos must be centered before operating. Performance of vehicle will be affected if this procedure is not completed.

# To perform initial servo adjustment, rotate both trim controls on transmitter to center position.

Power on the transmitter, then power on the receiver (switch is located on top cover)
Servos are now centered; linkage adjustment can now be completed

# Steering linkage: With trim knob at center position, front wheels should point straight ahead.

If wheels point in either direction (off center), remove control horn from servo and adjust position to center the wheels
along the drive line axis. Replace control horn and observe corrections and re-adjustif necessary.
Trim knob and servo are now centered and fine tuning of steering conirol can be adjusted with steering trim knob.

Ensemble radiocommande

# Veuillez lire ce mode d'emploi en totalité avant d'utiliser votre modéle. Les servos doivent étre réglés au neutre avant que vous utilisiez votre modéle.

Les performances de votre modéle seront affectées sivous ne respectez pas cette procédure,

# Afin d'ajuster le réglage des servos, placez les trims de I'émetteur au neutre
Allumez votre émetteur, puis allumez le récepteur.

Vous pouvez par la suite ajuster les différents réglages.

# Tringlerie de direction : Lorsgue le trim est en position centrale {neutre), les roues avant doivent &tre strictement paralléles au chassis. Sielles ne le sont pas, r
etirez le palonnier de servo, et ajustez la position des roues de fagon & ce qu'elles aientun angle de 0° (droites et alignées avec le chassis). Fixez a nouveau le
palonnier surle servo et ajustez les réglages sinécessaire. Le trim et le servo étant centrés au neutre, vous pouvez désormais affiner vos réglages a 'aide du trim.

Fernsteuerung

# Bitte lesen Sie die folgenden Hinweise bevor Sie das RC-Car in Betrieb nehmen.

# Die Servos miissen genau mittig stehen. Die Leistung des RC-Cars wird sanst nicht voll ausgenutzt

# Um die Servos mittig zu stellen benutzen Sie die Trimmungen am Sender

# Schalten Sie erst den Sender ein, dann den Empfanger (Schalter ist auf der oberen Abdeckung)

# Stehen die Servos jetzt mittig, knnen die Anlenkungen fertig eingestellt werden.

+ Stellen Sie die Steuerung so ein, dass die Vorderrader genau geradeaus stehen

# Stehen die Rader nicht gerade, entfernen Sie das Steuerhorn vom Servo und stellen Sie die Anlenkungen nach. Wiederholen Sie den Arbeitsschritt solange,
bis die Rédder gerade stehen.

Apparato Radio

#Pernon compromettere le prestazioni del vostro modello leggere attentamente queste istruzioni prima dell'uso

#Controllare che | trim siano in posizione neutra

#Accendere prima la trasmittente poi laricevente

#\erificare che | servocomandi siano centrati

Sistema de Radio.

# Por favor, leia as instrugdes seguintes antes de operar seu veiculo. Os servos deverao estar centralizados. O desempenho do veiculo sera afetado se esse
procedimento ndo for completado.

® Para o ajusteinicial do servo, gire ambos os trims do transmissor para a posigao central. Ligue o transmissor e depois o receptor (a chave esta localizada na
tampa superior). Agora os servos estdo centralizados e o ajuste da lincagem podera ser completado.

# Lincagem da diregao: As rodas dianteiras devem apontar diretamente a frente com o botao do trim na posigao central. Se as rodas estiverem desalinhadas,
remova o brago do servo e ajuste sua posicdo ao longo da linha do eixo da transmissao. Recoloque o brago do servo, observe as corregdes e reajuste se
necessario, Os botdes de trim e o servo estdo agora centralizados e o ajuste fino do controle de diregéo podera ser feito com o botao de trim da diregéo..

Sistema de Radiocomunicacién

# Porfavor, lea las siguientes instrucciones antes de operar su vehiculo. Servos debe centrarse antes de operar. Rendimiento de los vehiculos se verdn afectados
si este procedimiento no ha concluido.

# Pararealizar el ajuste inicial del servo, rotar ambos ajustadores de control de transmisoer y colocarlos en posicién central. Encienda el transmiser y, a continuacion
encender el receptor (se encuentra en la cubierta superior) Ahora que los Servos estan centrados; la vinculacidn de ajuste puede ser completada.

# Vinculo del entrepuente: Con el eje en el centro de mando de posicion, las ruedas delanteras deben estar en punto recto. Silas ruedas estan fuera de centro,
remueva el control de bocina servo y ajustarte la posicién de centro de las ruedas alo largo de la linea de eje de launidad. Reemplace control de la bocinay
observe las correcciones y volver a ajustar si es necesario. El ajustador de mando y servo estdn centradas y afinadas, ahora con el control de la direccion se
puede ajustar con el mando de la direccion de corte

Testthe ESC Test du variateur

# CAUTION - note the polarity when connecting the motor and ESC to the battery #ATTENTION Veérifiez la polarité lorsque vous connectez le moteur et le variateur au pack d'accus

# Check and/or adjust the brake reaction. # Vérifiez etlou ajustez le frein

Testen des Fahrtreglers Test regolatore elettronico

# Achtung: Beachten Sie die Polaritat des Motors und des Reglers zum Fahrakku # ATTENZIONE- non invertire |a polarita tra regolatore , motore e regolatore ( potrebbe danneggiarsi )
# Kontrollieren Sie die Bremse bzw. stellen Sie sie ein + Controllare e regolare (se necessario la sensibilita della frenata)

Teste 0 ESC Prueba de laESC

#CUIDADO - verifique a polandade quando conectar a bateria ao motor e ao ESC. 4 PRECAUCION - note la polaridad al cenectar el motor y la ESC a la bateria

+ Verifique efou ajuste a reagio do freio. 4 Compruebe y / o ajuste la reaccion del freno.

L
< F“
motor
I
i
RED &
n F4N
battery ;
BLACK (=




f% Ay 6056

‘ ) 6017 FIR Differential Assembly
6082 I\_fgg _.I{G.u' /"":\_5?\ 6015 ‘ Assemblage du différentiel avant
~_(/ 2 Montage des Differentialgetriebes
) (=) Assemblaggio differenziale anteriore/posteriore
y/ Q F/R Montagem do Diferencial

Ensamblado Diferencial F/R

/’?ﬁwﬁ'

AL

AN \\Y.'J..!Q//'_q 6016
S/ 5

N "?”l«

| -
2y
A SN
Y B
6024
- »-,\_\
/ r 6082
( /A
e fj} i ‘
g [ /
L
W,
2x12 Pin 10 x 6 x 3 Bearings ['H‘) MZ2.8 x 8 Flat Head Seli-Tapping Screws
Goupille 2x12mm Roulements Bx10x3mm “E'j Vis TF 2.6x8mm
X1 2 x 12 Stift 10 X 6 x 3 Kugellager \‘-'/XZ M2. 6 x 6 Senkkopfschraube, selbstschneidend
2x12 Perni 10 x 6 x 3 Cuscinetti E:‘-L: M2.6 x 8 Vite testa piatta
Pino 2 x 12 Rolamentos 10 x 6 x 3 = Parafusos Autoatarraxantes Cabega Chata M2. 6 x 8
6062 2 x 12 Clavijas 10 x 6 x 3 Cojinetes 6082 M2.6 x 8 Tornillos de cabeza plana - autorroscantes

Center Differential Assembly
Assemblage du différentiel central
Zusammenbau des mittleren Differentials
Assemblaggio differenziale centrale
Montagem do Diferencial Central

6022 Ensamblado del Diferencial Central

6022
6058

—s
6015 ‘ 6023 |
6056 gt
o’y 0] ‘III‘Z" ..l
‘ vi
6024 ‘
6023 6082
2 x 10 Pin 1.5x 10 Pin
Goupille 2x10mm Goupille 1.5x10mm
w1 2 x 10 Stift w1 1,5x 10 Stift
2 x 10 Perni 1.5 x 10 Perni
d Pino 2 x 10 L Pino 1,6 x 10
BOB1 2 x 10 Clavijas 6060 1.5x 10 Clavijas
- —,
10 x 6 x 3 Bearings a;.//'/-;\\-\\\l 6x3x2.5Bearings (E['p) M2.6 x 8 Flat Head Self-tapping Screws
Roulements 6x10x3mm 'Q\Q.:’_zﬂ'/:p Roulements 3x6x2.5mm e Vis TF 2.6xBmm
10 x 6 x 3 Kugellager =9 6x3x25Kugellager )_:::, x4 M26 x & Senkkopfschraube, selbstschneidend
10 x 6 x 3 CUSCINETTI l: 6x3x2.5CUSCINETTI E:’n.j M2.6 x 8 Vite testa piatta
Rolamentos 10 x6x 3 Rolamentos 6 x 3 x 2,5 = Parafusos Autoatarraxantes Cabeca Chata M2,6 x 8
10 x & = 3 Cojinetes G058 6x3x 2.5 Cojinetes 6082 M2.6 x & Tornillos de cabeza plana - autorroscantes




Front Gearbox Assembly

Assemblage de cellule avant

Zusammenbau der vorderen Getriebebox
Assemblaggio Scatola Diff.Anteriore
Montagem da Caixa de Engrenagens Dianteira
Ensamblado de la Caja de Cambios Frontal

6077

6074

6003

M2.6x18 Pan Self-tapping Screws

Vis autotaraudeuse M2.6x18mm

M2.6x18 Rundkopfschrauben, selbstischneidend
M2.6x18 Vite testa bombata

Parafusos Pan Autoatarraxantes M2.6x18
M2.6x18 Pan Tornillos autorroscantes

s M3x8 Pan Self-tapping Screws
Vis autotaraudeuse M3x8mm
15 U—'j E::J‘ w9 M3x8 Rundkopfschrauben, selbstschneidend
—~ = M3x8 Vite testa bombata
e Parafusos Pan Autoatarraxantes M3x8

6074 M3x8 Pan Tornillos autorroscantes

N

M2. 6x8 Flat Head Self-tapping Screw
Vis TF autotaraudeuse M2. 6x8mm
M2. 6x8 Senkkopfschrauben, selbstschneidend
MZ. 6x8 Vite ntesta piatta

Parafusos Cabega Chata Autoatarraxantes M2. 6x8
M2. Bx8 Tornillos de cabeza plana - autorroscantes

M2Z.6x8 Pan Self-tapping Screws

Vis autotaraudeuse M2.6x8mm

M2.6x8 Rundkopfschrauben, selbstschneidend
M2.6x8 Vite testa bombata

Parafusos Pan Autoatarraxantes M2.6x 8
M2.6x8 Pan Tarnillos autorroscantes

10x6x3Bearings
Roulements10x6x3mm
10x6x3 Kugellager
10x6x3 Cuscinetti
Rolamentos10x6x3
10x6x3 Cojinetes

Rear Gearbox Assembly

Assemblage de la cellule arriére
Zusammenbau der hinteren Getriebebox
Assemblaggio Scatola differenziale
Montagem da Caixa de Engrenagens Traseira
Ensamblado de Caja de Cambios Trasera

6077

M2.6x18 Pan Self-tapping Screws

Vis autotaraudeuse M2.6x18mm

M2.6x18 Rundkepfschrauben, selbstschneidend
M2.6x18 Vite testa bombata

Parafusos Pan Autoatarraxantes M2 6 x18
M2.6x18 Pan Tornillos autorroscantes

M3x8 Pan Self-tapping Screws

Vis autotaraudeuse M3x8mm

M3x8 Rundkopfschrauben, selbstschneidend
M3x8 Vite testa bombata

Parafusos Pan Autoatarraxantes M3x8

M3x8 Pan Tornillos autorroscantes

6014

6019

M2.6x8 Flat Head Self-tapping Screw

Vis TF autotaraudeuse M2.6x8mm

M2 6x8 Senkkopfschrauben, selbstschneidend
M2.6x8 Vite ntesta piatta

Parafusos Cabecga Chata Autoatarraxantes M2.6x8
M2 6x8 Tornillos de cabeza plana - autorroscantes

M2.6x8 Pan Self-tapping Screws

Vis autotaraudeuse M2 6x 8mm

M2.6x8 Rundkopfschrauben, selbstschneidend
M2.6x8Vite testa bombata

Parafusos Pan Autoatarraxantes M2.6x 8
M2.6x8 Pan Tornillos autorroscantes

6056

10x6x3 Bearings
Roulements 10x6x3mm

2 10x6x3Kugellager

10xB8x3 Cuscinetti
Rolamentos 10x6x3
10x6x3 Cojinetes




Front Lower Suspension Arm Assembly
Assemblage de la suspension avant
Zusammenbau der vorderen Aufhangung
Assemblaggio sospensione anteriore
Montagem do Brago da Suspenséio Dianteira
Ensamblado del Brazo Frontal de la Suspencién

\‘mﬁ‘&ta
LSRN
NG

-

6043
A
2 M2.6x18 Pan Self-tapping Screws P M3x4 Set Screws [ il
Vis autotaraudeuse M2.6x 18mm \\L__)j Vis HC M3x4mm i 7
M2.6x18 Rundkopfschrauben, selbstschneidend X2 M3xd Gewindestifte 6030 ‘ Iff’;}
M2.6x18 Vite testa bombata B M3x4 Setviti
Parafusos Pan Autoatarraxantes M2 6x 18 f— Parafusos de retengac M3xd 6059
M2.6x18 Pan Tornillosautorroscantes 8070 M3x4 Set de Tornillos
M2 6x10 Pan Self-tapping Screws Py M2.6x6 Pan Head Screws 1.5x8 Pins 8x4x3 Bearings
Vis autotaraudeuse M2, 6x10mm :—{,':“ Vis M2.6x6mm Goupille 1.5x8mm Roulements 8x4x3mm
M2.6x10 Rundkopfschrauben, selbstschneidend =74 M2.6x6 Rundkopischraube w2 1.5x8 Stitte Bx4x3 Kugellager
M2.6x10 Vite testa bombata =" M2.6x6 Vite lesta bombata 1.5x8 Pemi 8x4x3 Cuscinetti
Parafusos Pan Autoatarraxantes M2.6x10 = Parafusos Pan M2.6x6 Pinos 1.5x8 Rolamentos 8x4x3
M2.6x10 Pan Tornillos autorroscantes 6071 6059

M2.6x6 Pan Tornillos de cabeza 1.5x8 Clavijas 6057 Bx4x3 Cojinetes

Front Upper Suspension Arm Assembly

Assemblage des triangles de suspension supérieure avant
Zusammenbau des vorderen Stabilisators

Assemblaggio sospensioni superiori anteriori

Montagem do Leque da Suspensao Dianteira

Ensamblado de Suspencion del Brazo Delantero

— 6055

S|

I F gy
&
;

ey M2.6 x 10 Pan Self-tapping Screws
PN = Vis autotaraudeuseM2.6x10mm
| 6036 6025 "\_,‘J -_;’{Xz M2,6 x 10 Rundkopfschraube, selb
6075 = M2.6 x 10 Vite testa bombata
= Parafusos PanAutoatarraxantes M2.6 x 10
6075 M2.6 x 10 PanTornillos autorroscantes




10

Front Suspension Assembly

Montage du train avant

Montage der vorderen Aufhdngung
Assemblaggio gruppo sospensioni anteriori
Montagem da Suspenséo Dianteira
Ensamblado de la Suspencién Frontal

M2.6 x & Flat Head Self-tapping Screws

Vis TF autotaraudeuse M2.6xBmm

M2. 8 x 8 Senkkopfs chraube, selbstschneidend

M2.6 x 8 Vite testa piatta

Parafusos Cabega Chata Autoatarraxantes M2.6 x 8
M2.6 x 8 Pan Tornillos de cabeza plana autorroscantes

@

© [
73
bs
IS

-]
[x)

Rear Lower Suspension Arm Assembly

Assemblage des triangles de suspension arriére
Zusammenbau der hinteren unteren Aufhédngung
Assemblaggio braccetti inferiori posteriori
Montagem do Brago Inferior da Suspenséao Traseira
Ensamblado de la Suspencién del Brazo Bajo Trasero

6057 6031

6059
m'/ 6027
&
~
6053 6029 &
( [
6054 P (o
6043
1.5x8 Pins f'}_‘l M3x4 Set Screws 8x4x3 Bearings ,/di;h M2 6x8 Flat Head Self-tapping Screws
Goupille 1.5x8mm “"JXZ Vis HC M3x4mm Roulements &x4x3mm i %2 Wis TF autotaraudeuse M2.6x8mm
X2 1.5x8 Stifte = M3xd4 Gewindestifte 7 8x4x3 Kugellager = M2.6x8 Senkkopfschraube, selbstschneidend
1.5x8 Perni = M3x4 Setviti X4 gydx3 Cuscinetti = M2.6x8 Vite testa piatta
Pinos 1.5x8 Parafusos deretengao M3x4 l:l Rolamentos 8x4x3 94 Parafusos Cabeca Chata Autoatarraxantes M2.6x 8

6059 1.5x8 Clavijas 07 M3x4 Setde Tornillos 6057 8x4x3 Cojinetes 6082 M2.6x8 Tornillos de cabeza plana- autorroscantes




11

Rear Upper Suspension Arm Assembly
Assemblage de la suspension arriére
Zusammenbau der hinteren unteren Aufhdangung
Assemblaggio sospensioni posteriori
Montagem do Leque da Suspensao Traseira
Ensamblado de Suspencién del Brazo Trasero

l 6037 6025

M2.6 x 10 Pan Self-tapping Screws

Vis autotaraudeuse M2.6x10mm

M2. 6 x 10 Rundkopfschrauben, selbstschneidend
M2.6 x 10 Vite testa bombata

Parafusos PanAutoatarraxantes M2. 6 x 10

M2.6 x 10 Pan Tornillos autorroscantes

6077 =

Rear Bumper Assembly

Assemblage du pare-choc arriére
Zusammenbau des hinteren Puffers
Assemblaggio Paraurti Posteriore
Montagem do Para-choqueTraseiro
Ensamblado del Parachoques Frontal

M2.6 x 18 Pan Self-tapping Screws

Vis autotaraudeuse M2.6x18mm

M2,6 x 18 Rundkopfschrauben, selbstschneidend
M2.6 x 18 ViteTesta Bombata

Parafusos Pan Autoatarraxantes M2,6 x 18

M2.6 x & Pan Tornillos autorroscantes




12

Rear Suspension Assembly L
Assemblage du train arriére G?Tﬂ:%? .
Zusammenbau der hinteren Aufhidngung . ' %%I“J Sl
Assemblaggio Sospensioni Posteriori \*‘w‘—h-iﬂ'r’_ .
Montagem da Suspensao Traseira h's '._\‘-.{_k; C
Ensamblado de la Suspencion Trasera }"\‘\I‘:Ti-?) 3

(¥~ B

o

f{} M2.6 x 8 Flat HeadSelf-tapping Screws N %
e Vis TF autotaraudeuse M2.6x8mm AN
_—1"><4 M2.6 x 8 Senkkopfschrauben, selbstschneidend & (g
= M2.6 x 8 vite testa piatta .
= Parafusos Pan Autoatarraxantes M2 6 x 8 N
6082 M.62 x 8 Pan Tornillos autorroscantes

- 6082

Center Differential Set Assembly

Installation du différentiel central

Montage des mittleren Differentials
Assemblaggio differenziale centrale
Montagem do Conjunto do Diferencial Central
Ensamblado del Set DiferencialCentral

@

M2.6 x 8 Flat Head Self-tapping Screws
Vis TF autotaraudeuse M2.6x8mm
w4 M2.6 x 8 Senkkopfschraube, selbstschneidend
M2.6 x 8 vite testa piatta
Parafusos Cabega Chata AutoatarraxantesM2. 6 x 8
2 M2.6 x 8 Tornillos decabeza plana autorroscantes

(e

2
mtlu







14

Motor Assembly

E'I_GOS‘ Montage du moteur

h E Montage des Motors

| Assemblaggio motore
|f|1‘|.|!_';“1| Montagem do Motor
| —e044 Ensamblado del Motor

M2.6x8 Pan Self-tapping Screws

Vis TF autotaraudeuse M2.6x 8mm

M2.6x8 Rundkopfschrauben, selbstschneidend
M2.6x 8 Vite testa bombata

Parafusos Pan Autoatarraxantes M2.6x 8

M2 6x8 PanTornillos autorroscantes

M26x10 Flat Head Self-tapping Screws P M2.6x8 FlatHead Screws ~ M3x3 S
= ( ) - x et Screw
Vis TF autotaraudeuse M26x10mm ‘%JXS Vis TF M2.6xBmm (R:D Vis HC M3x3mm
M2Ex10 S_enkkopfsl:hrautle‘ selbstschneidend M2 6x8 Senkkopfschraube 1 M3x3 Gewindestift
M26x10 Vite testa piatta g M2.6x8 Vite testa piatta = Mmax3 Setvit
Parafusos Cabega Chata Autoatarraxantes M26x10 Parafusos Cabega Chata Autoatarraxantes M2 6x8 Parafuso de retengdo M3x3
M26x10 Tornillos de cabeza plana - autorroscantes 6085 M2 .6x8& Tornillos de cabezaplana 6069 M3x3 Setde Tomnillos
Servo Assembly 6084 —=
Montage du servo é@ Qo — - —-—-—- o
Montage der Servos ' &  fgpoooo oL —/ - *)#L}' ]
Assemblaggio servo L
Montagem do Servo

Ensamblado del Servo

M2.6x6 PanHead Screw

Vis M2.6x6mm

M2.6x6 Rundkopfschraube
M2.6x6 Vite testa bombata
Parafusos Pan M2.6x6

M2 6x6 Pan Tornillos de cabeza

E\:[:i} M2 .6 x 8 FH Self-tapping Screws M3x8 Pan Self-tapping Screws M3x8 FlatHead Screws

— Vis TF autotaraudeuse M2.6 x 8mm Vis autotaraudeuse M3x8mm FarnY Vis TF M3x8mm

=2 M2.6x8 Senkkopfschraube M3x8 Rundkopfschrauben, selbstschneidend \I7/EX2 M3x8 Senkkopfschraube

=, M2 .6 x 8 Vite testa piatta = M3x8 Vite testa bombata M3x8 Vite testa piatta

= Parafusos Cabega Chata Autoatarraxant M2.6x 8 Parafusos Pan Autoatarraxantes M3x8 Parafusos Cabega Chata M3x8
6082 M2.6x 8 Tornillos de cabeza plana autorroscantes 6074 M3x8 Pan Tornillos autorroscantes 6084 mM3xg Tornillos de cabeza plana




15

6073 B 6078

Upper Deck Assembly

%\ Montage de la platine supérieure
| Anbau des unteren Bodens.

6065 — Y& I Assemblaggio piastratelaio superiore
6078 —— A s 60592 — | e 6002 i% Montagem do Deck Superior

: fg ,:?j | Ensamblado de la Bandeja del Servo

[ ' = L

|

i3

M2 6x8 PanSelf-tapping Screws ) M3x 8 PanHead Screw

e ) o\ M3 Lock Nut
ME Vis autotaraudeuse M2.6xBmm \‘:‘: Vis M3x 8mm @/ Ecrou nylstop M3
‘-55-’ _?.\‘ ®T7 M26xB Rundkopfschrauben, selbstschneidend 1 M3x 8 M3 x 8 Rundkopfschraube — X1 M3 Stoppmuttern
= M2.6x8 Vite testabombata M3x 8 Vite testa bombata (1) M3 Dadoautobloccante
= Parafusos Pan Autoatarraxantes M2 6x8 Parafusos Pan M3x8 Porca autotravante M3
6078 M2 6x8 Pan Tornillos autorroscantes 6073 M3x 8 Pan Tornillos de cabeza 6065 M3 Tuercas de bloqueo
Receiver Assembly
Installation du boitier radio 6071 6075
Montage des Empfingers
Assemblaggio Ricevente g
Montagem do Receptor _g 5y
Ensamblado del Receptor Q’ e s I
~7 S

S

6045

6088

~

I*EEQ\ M2 6x6 PanHead Screws ata M2.6x10 Pan Self-tapping Screws

U Wis M2.6x6 =] Vis autotaraudeuse M2.6x10

%2 M2.6x6 Rundkopfschraube {fgﬂ)?‘

g M2.6x6Vite testa bombata M2.6x10 Vite testa Bombata
Parafusos Pan M2.6x6 Parafusos Pan Autoatarraxantes M2.6x10

6071 M2.6x6 PanTornillos de cabeza 6075  M2.6x10 Pan Tornillos autorroscantes

x2 M2.6x10 Rundkopfschrauben, selbstschneidend

A




16

Electronic Speed Control Assembly
Installation du variateur

Montage des Empfangers

Assemblaggio regolatore

Montagem do Controlador de Velocidade

1
Ensamblado del Control de Velocidad Electrénico e

e
|

L)  M2.6x6 PanHead Screws
/><2 Vis M2.6x6mm

M2.6x6 Rundkopfschraube
M2.6 x 6 Vite testa bombata
Parafusos Pan M2.6x6
6071  M2.6x6 Pan Tornillos de cabeza

i ¢ T

-

b

i}

Battery Assembly
Montage du support batterie

Montage des Batteriehalters 6041
Assemblaggio Batterie
Montagem da Bateria ‘It
Ensamblado de la Bateria V i
| = ~
6066 = g I 6041 o 8| o 0

s, 6090
M26x8 Pan Self-tapping Screws M2.6 x 8 Flat Head Self-tapping Screws
Vis autotaraudeuse M2 6x8mm 0\ = Vis TF autotaraudeuse M2.6 x Bmm
M2 6x8 Rundkopfschrauben, selbstschneidend @]3/1 ;j %2 M2.6 x 8 Senkkopfschrauben, selbstschneidend
M2 Ex8 Vite testa bombata = M2.6 x 8 Vite testa piatta
Parafusos Pan Autoatarraxantes M26x8 6082 Parafusos Cabeca Chata Autoatarraxantes M2.6x &
M26x8 Pan Tornilles autorroscantes M2.6 x 8 Tornillos de cabeza plana - autorroscantes




Shock Absorber Assembly

Assemblage des amortisseurs

Montage der StoRdampfer =
Assemblaggio ammortizzatori = ]
Montagem dos Amortecedores q r
Ensamblado del Amortiguador

ok
(o — 6063  6009— B
i (6010) o,

<)

6009
(6010)

b—4 -
o T )}
6104 7E || L_) oUW o~ 6072
b
b

6065 6011

= M3 Locknuts
f\@f Ecrou nylstop M3

X2 M3-Stoppmuttern
[ M3 Dado autobloccante
Porcas autotravantes M3
6065 M3 Tuercas de blogueo

M3x18 Pan Head Screws

M3x12 Pan Seli-tapping Screws Sy Shock Absorber Washers
Vis M3x18mm Vis autotaraudeuse M3x12mm fk ] } Raondelle
M3x18 Rundkopfschrauben M3x12 Rundkopfschrauben, selbstschneidend o StoRdampfer-Unterlagscheiben
M3x18 Vite testa bombata M3x12 Vite testa bombata ‘ Rondella ammortizzatore
Parafusos Pan M3x18 Parafusos Pan Autoatarraxantes M3x12 b Arruelas dos Amortecedores
M3x18 Pan Tornillos con cabeza 6076 M3x12 Pan Tornillos autorroscantes 6011 Arandelas para Amortiguadoras




18

Front Bumper Assembly
Installation du pare-choc avant ey
Zusammenbau des vorderen Puffers
Assemblaggio Paraurti Anteriore
Montagem do Para-choque Dianteiro
Ensamblado del Parachoques Frontal

6078

M3 x 12 Pan Self-tapping Screw @:\] M3 x 18 Pan Head Screw
P Vis autotaraudeuse M3x12mm o] Vis M3x18mm
\j M3 x 12 Rundkopfschrauben, selbstschneidend %1 M3 x BRundkopfschrauben,selbstschneidend
3x12 Vite Testa Bombata 3x8 Vite Testa Bombata
Parafusos Pan Autoatarraxanies M3 x 12 Parafusos Pan M3 x 18
M3 x 12 Pan Tornillosautorroscantes 6074 M3 x 18 Pan Tornillos de cabeza

Rear Shock Assembly

Installation des amortisseurs arriére

Montage der hinteren Dampfer

Assemblaggio Ammortizzatori Posteriori
6104 Montagem dos Amortecedores Traseiros
Ensamblado del Amortiguador Trasero

e

| .

\
{rr—r

6072 m(l-LLH_TZ;k N
|

== 4m
= M3 Locknuts “I‘Lm@ —B076
(@}" Ecrounylstop M3
X2 M3-Stoppmuttern
M3 Dado autobloccante
Parcas autotravantes M3
6065 M3 Tuercas de blogueo

s N
- M3x18 Pan Head Screws M3x12 Pan Self-tapping Screws TN Shock Absorber Washers
r:_) VisM3x18mm Vis autotaraudeuse M3x1Zmm (Y Rondelle
3 X2 M3x18 Rundkopfschrauben M3x12 Rundkopfschrauben, selbstschneidend \\_“’J," Stofdéampfer-Unterlagscheiben
= M3x18 Vite testa bombata M3x12 Vite testa bombata %2  Rondellaammortizzatore
Parafusos Pan M3x18 Parafusos Pan Autoatarraxantes M3x12 — Arruelas dos Amortecedores
6072 M3x18 Pan Tornillos con cabeza M3x12 Pan Tornillos autorroscantes 6011 Arandelas para Amortiguadoras




Body and Tire Assembly

Installation de la carrosserie et des pneumatiques
Montage von Karosserie und Radern.
Assemblaggio ruote e carrozzeria

Montagem da Carroceria (Bolha) e Pneus
Ensamblado de Cuerpo y Llantas

[]—— 6086

6086

18

M4 Lock Nut

Ecrou nylstop M4
M4-Stopp muttern

M4 Dado autobloccante
Porcas autotravantes M4
M4 Tuercas de bloqueo

6107




6088

8108

6071

6048




22

Model 9011 - REPLACEMENT PARTS

6001

6002

6003

Front Shock Plate (Aluminum)

6004

Rear Shock Plate (Aluminum)

Front Shock Absorber Set

6007

6008

6009
g 5 % @sds
N & <
TVESISISIS
f{ [ = E

Shock Absorber Washer Set

6012

Front/Rear Differential Gear Set

Gear Box

6015

’D
Vil

24T-01 Gears

6016
@n D

24T-02 Gears

6017

AAAA
AAAGAD

12T Gears

38T Differential Gears (Die-cast)

14T Gears (Die-cast)

6020

Complete Center Differential Set

36T Differential Gears

6022

Counter Gear with Shaft

6023

Center Differential Mounts

6024
N

{/ \\L‘b/' \\
{\/nﬁg'i»/ 4‘5\\\ i%//‘)
e %/’:M@\)\J)

o

Transmission Cup Set




Model 9011 - REPLACEMENT PARTS

6025 6026 6027 5 6028
/g&ﬁ rff_?\— ij /}“
G [fon,
(< IS Y W (
S /V///’Mﬁﬂ“f”" /jﬁ \W_ ﬂ[__lj ”l I'F—\L-\
S =,
% (&
Upper Suspension Set Rear Lower Suspension Arms C-mounts
6029 6031 6032
f8=

Axles

Rear Hub Carriers

Steering Set

6033

Steering Shafts

6034

6035

Servo Mounts

6036

6037

Rear Suspension Arm Mounts

Front Vertical Drive Shafts

6039

Rear Vertical Drive Shafts

Front/Rear
Horizontal Drive Shafts

6041

a8

Battery Strap

6043

6688
€688

Wheel Hex Nuts

Motor Mount

Receiver Box

X N

Rear Shock Absorber
Ball Heads

6048

e

Ball Heads

6049

ﬂ r?q
(D ¢
?q @ﬁ] 0
0 & ¢

G (=)
mr=w

=)

Servo Arms

6050

Steering Rod Sets




24

6051 6052 6053 6054

5 Lower Suspension Lower/Upper Suspension
Servo Rod Set Clips Screw Set (Long) Screw Set
6055 6056 6057 6058

R
S8

Lower Suspension i -
Screw Set (Short) 10 x 6 x 3 Bearing Set

000
©OO0

6x 3 x2.5Bearing Set

6059 6060 6061 6062

z222 || 2222 || 2422

1.5 x 8 Pin Set 1.5x 10 Pin Set 2x 10 Pin Set 2 x 12 Pin Set

6063 6065 6066
Covee FEEEE
s 9888 || FFLFF
2.5x0.4T E-Ring Set M4 Locknut Set M3 Locknut Set ¢ 1.2 R- Pin Set

6067 6068 6069 6070

2228 || smee
2585 || sems

Complete Ball Head Set C- mount Sleeve Set M3 x 3 Set Screw Set M3 x 4 Set Screw Set

6071 6072 6073 6074

BTETT EEEE EETE
ETETT EEEE FEET

M2.6 x 6 Pan Head Screw Set M3 x 18 Pan Head Screw Set M3 x 8 Pan Head Screw Set g‘gr:v? g:? Self-tapping




25

6075

&

S
it

"
|

g

ey
PuiinTw

M2.6 x 10 Pan Self-tapping
Screw Set

T
1911

M3 x 12 Pan Self-tapping
Screw Set

6077

mmnmm§ I

il
1l

M2.6 x 18 Pan Self-tapping
Screw Set

mmnmnmu% Emmumnfa
(OO

6078

e o

o ey

M2.6 x 8 Pan Self-tapping
Screw Set

Ll
mic) mmé

R el

T
it

M2.6 x 14 Pan Self-tapping
Screw Set

6080

BEEE
BEEE

M2 x 6 Pan
Self-tapping Screw Set

6081
FEEY
= @

M2.6 x 10 Flat Head
Self-tapping Screw Set

6082

M2.6 x 8 Flat Head
Self-tapping Screw Set

6083

ftuiwniu R

1003
1A

M3 x 12 Flat Head Screw Set

6084

m"»ﬁ e

EEET
1L

o ccrm:[@

M3 x 8 Flat Head Screw Set

6085

M2.6 x 8 Flat Head Screw Set

6087

6088

6089

B2435 Brushless Motor Kv3900

2 Cells, 7.4V, 1500mAh, 15C,
Li-Po Battery

6091

40A Brushless ESC

6104

6105

Front/Rear Bumper

6107

Tire Rim Set (2 pcs)

Tire Set (2 pcs)

6109

14T Motor Gear

6110

PVC Body




26

Model 9011 - REPLACEMENT PARTS

6150 i

27Mhz AM 2-Channel Radio

9011 OPTIONAL UPGRADE PARTS

Chassis (Carbon Fiber)

6118 (=,
(8 Jadag .
"\_ =
\ 60 509
e o o/
| 1 o ol IH
faite
|5 O :L0||
lg,g 1 oy
Rear Shock Plate '

(Carbon Fiber)

6119
e -
NS
S
/ (ST
k,. 99 o c;‘\“
© |

Front Shock Plate o0
(Carbon Fiber)

6123

7
Front Shock Absorber Set
(Aluminum)

g @ %{@
Rear Shock Absorber Set
(Aluminum)

6126

/\ ’\/:@
7y

Upper Suspension Set
(Aluminum)

6127

6128

Rear Lower Suspensions
(Aluminum)

6129

C-mounts (Aluminum)

6130

Steering Arms (Aluminum)

6132

Steering Connecting Plate
(Aluminum)

6133

Front Suspension
Arm Mounts (Aluminum)

6134

Rear Suspension
Arm Mounts (Aluminum})

6135

Motor Mount (Aluminum})

Body Posts (Aluminum)

8277

2.4G - 4-Channel Radio Set




27

Model 9011 - REPLACEMENT PARTS

Stock No Name Quantity Stock No Name Quantity
6001 Chassis (Plastic) 1 pc 6045 Receiver Box 1 pc
6002 Upper Deck (Aluminum}) 1 pc 6047 Rear Ball Head of Shock Absorbers (8 pes) 1 set
6003 Front Shock Plate (Aluminum) 1 pc 6048 Ball Heads (8 pcs) 1 set
6004 Rear Shock Plate (Aluminum) 1 pc 6049 Servo Arms (6 pes) 1 set
6005 Front Shock Absorbers (2 pes) 1 set 6050 Steering Rod Sets (2 pes) 1 set
6006 Rear Shock Absorbers (2 pcs) 1 set 6051 Servo Rod Sets (2 pes) 1 set
6007 Front Shock Springs (2 pes) 1 set 6052 Clips (4 pes) 1 set
6008 Rear Shock Springs (2 pes) 1 set 6053 Lower Suspension Screws (Long) - (4 pcs) I set
6009 Front Shock Shafts (2 pes) 1 set 6054 Lower/Upper Suspension Screws - (6 pcs) 1 set
6010 Rear Shock Shafts (2 pcs) 1 set 6055 Lower Suspension Screws (Short) - (6 pes) 1 set
6011 Shock Absorber Washers (4 pcs) 1 set 6056 10 x 6 x 3 Bearings (8 pcs) 1 set
6012 Front/Rear Differential Gear Set 1 pc 6057 8 x 4 x 3 Bearings (8 pcs) 1 set
6013 Gear Box 1 pc 6058 6x 3 x 2.5 Bearings (8 pcs) 1 set
6014 Differential Gear Set 1 pc 6059 1.5 x 8 Pins (8 pes) 1 set
6015 24T-01 Gears (4 pcs) 1 set 6060 1.5 x 10 Pins (8 pes) 1 set
6016 24T-02 Gears (4 pcs) 1 set 6061 2 x 10 Pins (8 pcs) 1 set
6017 12T Gears (10 pcs) 1 set 6062 2 x 12 Pins (8 pcs) | set
6018 38T Differential Gears (Die-cast)-(2 pcs) 1 set 6063 2.5x0.4T E-Rings (10 pcs) 1 set
6019 14T Gears (Die-cast)-(2 pes) 1 set 6064 M4 Locknuts (8 pes) 1 set
6020 Complete Center Differential Set 1 pc 6065 M3 Locknuts (8 pcs) 1 set
6021 36T Differential Gears (2 pes) 1 set 6066 @ 1.2 R-Pins (10 pcs) 1 set
6022 Counter Gear with Shaft 1 pc 6067 All Ball Heads (16 pcs) 1 set
6023 Center Differential Mounts (2 pes) 1 set 6068 C- mount Sleeves (8 pes) | set
6024 Transmission Cups (6 pcs) 1 set 6069 M3 x 3 Set Screws (8 pes) 1 set
6025 Upper Suspension Sets (2 pes) 1 set 6070 M3 x 4 Set Screws (8 pes) 1 set
6026 Front Lower Suspension Arms (2 pcs) 1 set 6071 M2.6 x 6 Pan Head Screws (10 pcs) 1 set
6027 Rear Lower Suspension Arms (2 pes) 1 set 6072 M3 x 18 Pan Head Screws (4 pcs) 1 set
6028 C-mounts (2 pcs) 1 set 6073 M3 x 8 Pan Head Screws (8 pcs) 1 set
6029 Axles (2 pes) 1 set 6074 M3 x 8 Pan Self-tapping Screws (8 pcs) 1 set
6030 Steering Arms (2 pes) 1 set 6075 M2.6 x 10 Pan Self-tapping Screws (10 pcs) 1 set
6031 Rear Hub Carriers (2 pes) 1 set 6076 M3 x 12 Pan Self-tapping Screws (8 pcs) 1 set
6032 Steering Sets (2 pes) 1 set 6077 M2.6 x 18 Pan Self-tapping Screws (8 pcs) 1 set
6033 Steering Axles (2 pcs) 1 set 6078 M2.6 x 8 Pan Self-tapping Screws (12 pes) 1 set
6034 Steering Connecting Plate 1 pc 6079 M2.6 x 14 Pan Self-tapping Screws (8 pcs) 1 set
6035 Servo Mounts (2 pes) 1 set 6080 M2 x 6 Pan Self-tapping Screws (8 pcs) 1 set
6036 Front Suspension Arm Mounts (3 pcs) 1 set 6081 M2.6 x 10 Flat Head Self-tapping Screws (8 pcs) 1 set
6037 Rear Suspension Arm Mounts (3 pes) 1 set 6082 M2.6 x 8 Flat Head Self-tapping Screws (12 pcs) 1 set
6038 Front Vertical Drive Shafts (2 pcs) 1 set 6083 M3 x 12 Flat Head Screws (8 pes) 1 set
6039 Rear Vertical Drive Shafts (2 pcs) 1 set 6084 M3 x 8 Flat Head Screws (8 pes) 1 set
6040 Front/Rear Horizontal Drive Shafts (2 pcs 1 set 6085 M2.6 x 8 Flat Head Screws (8 pcs) 1 set
6041 Battery Strap 1 pec 6086 Antenna Tubes (4 pes) 1 set
6043 Wheel Hexes (5 pes) 1 set 6087 2.2 kg Servo with Nylon Gears 1 pe
6044 Motor Mount 1 pe 6088 Receiver 1 pc




28

Model 9011 - REPLACEMENT PARTS

Stock No Name Quantity Stock No Name Quantity
6089 B2435 Brushless Motor Kv3900 1 pc 6110 PVC Body 1 pe
6090 | 2Cells, 7.4V, 1500mAh, 15C, Li-Po Battery| 1 pe 6150 27Mhz AM 2-Channel Radio 1 pe
6091 40A Brushless ESC 1 pe
6104 Body Post 1 pe
6105 Front/Rear Bumper 1 pc
6106 Tires and Sponges 2 sets
6107 Tire Rim 2 pes
6108 Tire Set 2 pes
6109 14T Motor Gear 1 pc

Model 9011 - OPTIONAL UPGRADE PARTS

Stock No Name Quantity Stock No Name Quantity
6116 Chassis (Carbon Fiber) 1 pe 6130 Steering Arms (Aluminum)-(2 pes) I set
6117 Upper Deck (Carbon Fiber) 1 pc 6131 Rear Hub Carriers (Aluminum)-(2 pes) 1 set
6118 Rear Shock Plate (Carbon Fiber) 1 pc 6132 Steering Connecting Plate (Aluminum) 1 pc
6119 Front Shock Plate (Carbon Fiber) 1 pc 6133 Front Suspension Arm Mounts (Aluminum)-(2 pes) 1 set
6123 Front Shock Absorber Sets (Aluminum)-(2 pes) | 1 set 6134 Rear Suspension Arm Mounts (Aluminum)-(2 pcs) 1 set
6124 Rear Shock Absorber Sets (Aluminum)-(2 pcs) | set 6135 Motor Mount (Aluminum) 1pc
6126 Upper Suspension Set (Aluminum)-(2 pes) 1 set 6138 Body Posts (Aluminum)~(2 pcs) 1 set
6127 Front Lower Suspensions (Aluminum)-(2 pcs) 1 set 8277 2.4G - 4-Channel Radio Set 1 pc
6128 Rear Lower Suspensions (Aluminum)-(2 pes) | set
6129 C-mounts (Aluminum)~(2 pes) 1 set




29

Liste des piéces détachées (modele Rc9011)

Référence Désignation Quantité Référence Désignation Quantité
6001 Chassis (Plastique) 1 pc 6045 Boitier de récepteur 1 pe
6002 Platine supérieure (Aluminum) I pe 6047 Chapes a rotules d'amortisseur (8 pes) 1 set
6003 Support d'amortisseur avant (Aluminum) I pe 6048 Chapes a rotules (8 pes) 1 set
6004 Support d'amortisseur arriére (Aluminum) I pe 6049 Palonniers de servo (6 pes) 1 set
6005 Amortisseurs avant (2 pes) 1 set 6050 Biellettes de direction (2 pes) 1 set
6006 Amortisseurs arriére (2 pcs) 1 set 6051 Biellettes de servo (2 pes) 1 set
6007 Ressorts d'amortisseurs avant (2 pes) 1 set 6052 Clips (4 pes) 1 set
6008 Ressorts d'amortisseurs arriére (2 pes) I set 6053 Axes de triangle intérieurs (4 pes) 1 set
6009 Tiges d'amortisseur avant (2 pcs) 1 set 6054 Axes de triangle extérieurs et supérieurs (6 pcs) 1 set
6010 Tiges d'amortisseur arriére (2 pcs) 1 set 6055 Goupilles inférieures courtes (6 pes) 1 set
6011 Fixations d'amortisseur (4 pcs) 1 set 6056 Roulements 6 x 10 x 3 (8 pcs) 1 set
6012 Cellule + différentiel avant/arriére I pe 6057 Roulements 4 x 8 x 3 (8 pcs) 1 set
6013 Cellule I pe 6058 Roulements 3 x 6 x 2.5 (8 pcs) 1 set
6014 Différentiel 1 pc 6059 Goupilles 1.5 x 8 (8 pes) 1 set
6015 Planétaires 24dts -01 1 set 6060 Goupilles 1.5 x 10 (8 pes) 1 set
6016 Planétaires 24 dents - 02 (4 pcs) 1 set 6061 Goupilles 2 x 10 (8 pes) 1 set
6017 Pignons de différentiel 12 dents (10 pcs) 1 set 6062 Goupilles 2 x 12 (8 pes) 1 set
6018 Couronne de différentiel (2 pes) 1 set 6063 Circlips 2.5 x 04T (10 pcs) 1 set
6019 Pignons de différentiel 14 dents (2 pes) 1 set 6064 Ecrous nylstop M4 (8 pes) 1 set
6020 Transmission centrale I pe 6065 Ecrous nylstop M3 (8 pes) 1 set
6021 Couronnes de différentiel 36 dents (2 pes) I set 6066 Clips € 1.2 (10 pcs) I set
6022 Transmission inverseée 1 pc 6067 Billes de rotules (16 pcs) 1 set
6023 Support de différentiel central 1 set 6068 Entretoises d'étriers de fusée (8 pes) | set
6024 Noix de sortiee de différentiel 1 set 6069 Jeude vis HC M3 x 3 (8 pes) 1 set
6025 Triangles supérieurs (2 pes) 1 set 6070 Jeude vis HC M3 x 4 (8 pes) I set
6026 Triangles inférieurs avant (2 pes) I set 6071 Jeude vis M2.6 x 6 (10 pcs) I set
6027 Triangles inférieurs arriére (2 pcs) 1 set 6072 Jeu de vis M3 x 18 (4 pcs) 1 set
6028 Etriers de fusée (2 pes) 1 set 6073 Jeude vis M3 x 8 (8 pes) 1 set
6029 Axes de roues (2 pes) 1 set 6074 Jeu de vis autotaraudeuses M3 x 8 (8 pcs) 1 set
6030 Fusées avant (2 pcs) 1 set 6075 Jeu de vis autotaraudeuses M2.6 x 10 (10 pcs) 1 set
6031 Fusées arriére (2 pcs) 1 set 6076 Jeu de vis autotaraudeuses M3 x 12 (8 pes) 1 set
6032 Sauve servo de direction (2 pcs) 1 set 6077 Jeu de vis autotaraudeuses M2.6 x 18 (8 pcs) 1 set
6033 Axes de sauve servo de direction (2 pes) 1 set 6078 Jeu de vis autotaraudeuses M2.6 x 8 (12 pes) 1 set
6034 Barrette de direction 1 pc 6079 Jeu de vis autotaraudeuses M2.6 x 14 (8 pcs) 1 set
6035 Support servo (2 pes) 1 set 6080 Jeu de vis TF autotaraudeuses M2 x 6 (8 pcs) 1 set
6036 Cale avant de triangle inférieur (3 pes) 1 set 6081 |Jeude vis TF autotaraudeuses M2.6 x 10 (8 pes) 1 set
6037 Cale arriére de triangle inférieur (3 pes) I set 6082 [Jeude vis TF autotaraudeuses M2.6 x 8 (12 pes) 1 set
6038 Cardans avant (2 pcs) | set 6083 Jeu de vis TF M3 x 12 (8 pes) 1 set
6039 Cardans arriére (2 pcs) 1 set 6084 Jeu de vis TF M3 x 8 (8 pcs) 1 set
6040 Cardans centraux (2 pcs) 1 set 6085 Jeu de vis TF M2.6 x 8 (8 pes) 1 set
6041 Barrette de support de batterie 1 pc 6086 Tubes d'antenne (4 pcs) 1 set
6043 Hexagones de roues (8 pes) 1 set 6087 Servo 2.2 kg pignons nylon 1 pc
6044 Support moteur 1 pe 6088 Récepteur 1 pe




50

Liste des pi¢ces détachées (modéle Rc9011)

Référence Désignation Quantité Référence Désignation Quantité
6089 Moteur brushless B2435 3900kv 1 pc 6110 Carrosserie PVC 1 pe
60900 Accu Li-Po 2 ¢léments, 7.4V, 1500mAh, 15C 1 pc 6150 Emetteur 27Mhz AM 2 voies 1 pel
6091 Variateur brushless 40A 1 pc
6104 Plots de carrosserie 1 pe
6105 Pare-choc avant/arriére 1 pc
6106 Pneumatiques et mousses 2 sets
6107 Jantes 2 pes
6108 Pneus montés sur jantes 2 sets
6109 Pignon moteur 14 dents 1l pc

Liste des piéces options (modéle Rc9011)

Référence Désignation Quantité Référence Désignation Quantité
6116 Chassis (carbone) 1 pc 6130 Fusées avant (Aluminum)-(2 pes) 1 set
6117 Platine supérieure (carbone) 1 pe 6131 Fusées arriére (Aluminum)-(2 pcs) 1 set
6118 Support d'amortisseur arriére (carbone) 1 pe 6132 Barrette de direction (Aluminum) 1 pc
6119 Support d'amortisseur avant (carbone) 1 pc 6133 Cale avant de triangle inférieur (Aluminum)-(2 pes) 1 set
6123 Amortisseurs avant (Aluminum)-(2 pcs) 1 set 6134 |[Calearriére de triangle inférieur (Aluminum)-(2 pes) ] set
6124 Amortisseurs arriére (Aluminum)-(2 pcs) 1 set 6135 Support moteur (Aluminum) 1 pc
6126 Triangles supérieurs avant (Aluminum)-(2 pes) 1 set 6138 Plots de carrosserie (Aluminum)-(2 pcs) 1 set
6127 Triangles inférieurs avant (Aluminum)-(2 pcs) 1 set 8277 Emetteur 2.4GHz 4 voies 1 pc
6128 Triangles inférieurs arriére (Aluminum)-(2 pes) 1 set
6129 Etriers de fusée (Aluminum)-(2 pes) 1 set




31

Modello 9011 Parti Opzionali

Articolo Descrizione Quantita Articolo Descrizione Quantita
6001 Telaio ( Plastica ) 1 pc 6045 Scatola Ricevente 1 pc
6002 Piastra Telaio Superiore alluminio 1 pc 6047 Unibaal plastica Ammortizzatori (8 pes) 1 set
6003 Supporto Ammortizzatori Anteriore Alluminio 1 pc 6048 Unibaal plastica (8 pes) 1 set
6004 Supporto Ammortizzatori Posteriore Alluminio 1 pc 6049 Squadrette Servocomando (2 pes) 1 set
6005 Ammortizzatori Anteriori(2 pes) 1 set 6050 Tiranti Sterzo (2 pcs) 1 set
6006 Ammortizzatori Posteriori (2 pes) 1 set 6051 Tiranti Sterzo (2 pcs) 1 set
6007 Molli Ammortizzatore Anteriore(2 pes) 1 set 6052 Clips (4 pes) 1 set
6008 Molli Ammortizzatore Posteriore(2 pes) 1 set 6053 Viti Sospensioni inferiori { Lunghe ) - (4 pes) I set
6009 Stelo Ammortizzatore Anteriore (2 pes) 1 set 6054 Viti Sospensioni Superiori / Inferiori - (6 pes) 1 set
6010 Stelo Ammortizzatore Posteriore(2 pes) 1 set 6055 Viti Sospensioni inferiori ( Corte ) - (6 pes) 1 set
6011 Boccole Ammortizzatori(4 pes) 1 set 6056 10 x 6 x 3 Cuscinetti (8 pcs) 1 set
6012 Set Differenziale +Scatola Ant/Post 1 pc 6057 8 x4 x 3 Cuscinetti(8 pcs) 1 set
6013 Scatola Differenziale 1 pc 6058 6x3x 2.5 Cuscinetti(8 pes) 1 set
6014 Set Differenziale Ant/Post 1pc 6059 1.5 x 8 Perni (8 pes) 1 set
6015 24T-01 Ingranaggi(4 pes) 1 set 6060 1.5x 10 Perni (8 pes) 1 set
6016 24T-02 Ingranaggi(4 pes) 1 set 6061 2x 10 Perni(® pcs) 1 set
6017 12T Ingranaggi (10 pes) 1 set 6062 2 x 12 Perni(8 pes) 1 set
6018 Corona 38-T-(2 pes) 1 set 6063 2.5x 04T E-Rings (10 pcs) 1 set
6019 Pignoni differenziali 14-T-(2 pcs) 1 set 6064 M4 Dadi Autobloccanti(® pes) 1 set
6020 Set DifferenzialeCentrale Completo 1 pc 6065 M3 Dadi Autobloccanti (8 pes) 1 set
6021 Corona Differenziali 36T(2 pcs) 1 set 6066 Clips(10 pes) 1 set
6022 Ingranaggi di riduzione con perno 1 pc 6067 Sfere (16 pes) 1 set
6023 Supporto Differenziale Centrale (2 pes) 1 set 6068 Boccole Supporto -C (8 pes) 1 set
6024 Bicchierini di Trasmissione (6 pes) 1 set 6069 M3 x 3 Set Grani (8 pcs) 1 set
6025 Braccetti Sospensioni Superiori (2 pes) 1 set 6070 M3 x 4 Set Grani(8 pcs) 1 set
6026 Braccetti Sospensioni Anteriori Inferiori (2 pes) 1 set 6071 M2.6 x 6 Pan Head Screws (10 pes) 1 set
6027 Braccetti Sospensioni Posteriori Inferiori (2 pes) 1 set 6072 M3 x 18 Pan Head Screws (4 pcs) 1 set
6028 Supporto-C (2 pes) 1 set 6073 M3 x 8 Pan Head Screws (8 pcs) 1 set
6029 Assali (2 pes) 1 set 6074 M3 x 8 Pan Self-tapping Screws (8 pcs) 1 set
6030 Barilotti Sterzo (2 pes) 1 set 6075 M2.6 x 10 Pan Self-tapping Screws (10 pes) 1 set
6031 Mozzi Ruota Posteriori (2 pes) 1 set 6076 M3 x 12 Pan Self-tapping Screws (8 pcs) 1 set
6032 Set Salvaservo (2 pes) 1 set 6077 M2.6 x 18 Pan Self-tapping Screws (8 pcs) 1 set
6033 Set Perni Salvaservo (2 pcs) 1 set 6078 M2.6 x 8 Pan Self-tapping Screws (12 pes) 1 set
6034 Boomerang Sterzo 1 pc 6079 M2.6 x 14 Pan Self-tapping Screws (8 pes) 1 set
6035 Supporto Servo (2 pes) 1 set 6080 M2 x 6 Pan Self-tapping Screws (8 pcs) 1 set
6036 Supporto Braccetti Sospensioni Anteriori (3 pes) 1 set 6081 M2.6 x 10 Flat Head Self-tapping Screws (8 pcs) 1 set
6037 Supporto Braccetti Sospensioni Posteriori (3 pes) 1 set 6082 M2.6 x 8 Flat Head Self-tapping Screws (12 pcs) 1 set
6038 Semiassi Anteriori (2 pes) 1 set 6083 M3 x 12 Flat Head Screws (8 pes) I set
6039 Semiassi Posteriori (2 pes) 1 set 6084 M3 x 8 Flat Head Screws (8 pcs) 1 set
6040 Semiassi Centrali Ant/Post (2 pes) 1 set 6085 M2.6 x 8 Flat Head Screws (8 pcs) 1 set
6041 Blocca Batterie 1 pe 6086 Tubo Antenna (4 pcs) 1 set
6043 Trascinatori Esagonali 1 set 6087 2.2 kg Servocomando Ingranaggi Nylon 1 pc
6044 Supporto Motore 1pe 6088 Ricevente 1 pc




32

Modello 9011 Parti Opzionali

Articolo Descrizione Quantita Articolo Descrizione Quantita
6089 B2435 Motore Brushless Kv3900 1 pc 6110 Carrozzeria 1 pe
6090 2 Cells, 7.4V, 1500mAh, 15C,Batteria Li-Po I pe 6150 Radiocomando 27Mhz AM 2CHI 1 pc
6091 Regolatore 40A Brushless 1 pe
6104 Supporti Carrozzeria 1 pe
6105 Paraurti Anteriori / Posteriori 1 pe
6106 Gomme+Spugne 2 sets
6107 Cerchi 2 pes
6108 Set Ruote Complete 2 sets
6109 Pignone Motore 14T 1 pc

Modello 9011 Parti Opzionali

Articolo Descrizione Quantita Articolo Descrizione Quantita
6116 Chassis (Carbon Fiber) 1 pc 6130 Steering Arms (Aluminum)-(2 pes) 1 set
6117 Upper Deck (Carbon Fiber) 1pc 6131 Rear Hub Carriers (Aluminum)-(2 pes) 1 set
6118 Rear Shock Plate (Carbon Fiber) 1 pc 6132 Steering Connecting Plate (Aluminum) Ipc
6119 Front Shock Plate (Carbon Fiber) 1 pc 6133 Front Suspension Arm Mounts (Aluminum)~(2 pes) I set
6123 Front Shock Absorber Sets (Aluminum)-(2 pcs) 1 set 6134 Rear Suspension Arm Mounts (Aluminum)-(2 pcs) 1 set
6124 Rear Shock Absorber Sets (Aluminum)-(2 pes) 1 set 6135 Motor Mount (Aluminum) 1 pc
6126 Upper Suspension Set (Aluminum)-(2 pes) 1 set 6138 Body Posts (Aluminum)-(2 pes) 1 set
6127 Front Lower Suspensions (Aluminum)-(2 pcs) 1 set 8277 2.4G - 4-Channel Radio Set 1 pc
6128 Rear Lower Suspensions (Aluminum)-(2 pes) 1 set
6129 C-mounts (Aluminum)-(2 pcs) 1 set




33

Modelo 9011 - PECAS DE REPOSICAO
ifi‘ g':;;? . Nome | Quantidad] NG Bltccr: ; e rem——

6001 Chassi (Plistico) I pe 6045 Caixa do Receptor 1 pc

6002 Deck Superior (Aluminio) 1 pe 6047 Cabegca (Junta Esférica) Traseira de Amortecedores (8 pes) 1 conj.
6003 Torre dos Amortecedores Dianteiros (Aluminio) 1 pe 6048 Juntas Esféricas (Cabega de Bola) (8 pes) 1 conj.
6004 Torre dos Amortecedares Traseiros (Aluminio) 1 pc 6049 Bragos de Servo (6 pes) L conj.
6005 Amortecedores Dianteiros (2 pes) 1 conj. 6050 Conjunto Tirante de Direcdio (2 pes) 1 conj.
6006 Amortecedores Traseiros (2 pes) 1 conj. 6051 Conjunto Tirante do Servo (2 pes) 1 conj.
6007 Molas dos Amortecedores Dianteiros (2 pes) 1 conj. 6052 Clipes (4 pes) 1 conj.
6008 Molas dos Amortecedores Traseiros (2 pes) 1 conj. 6053 |Parafusos da Parte Inferior da Suspensiio (Longos) - (4 pes) | 1 conj.
6009 Eixos Amortecedores Dianteiros (2 pes) 1 conj. 6054 Parafusos Suspensdo Inferior/Superior - (6 pcs) 1 conj.
6010 Eixos Amortecedores Traseiros (2 pes) 1 conj. 6055 Parafusos Suspensio Inferior (Curtos) - (6 pes) 1 conj.
6011 Arruglas dos Amortecedores (4 pes) 1 conj. 6056 Rolamentos 10 x 6x 3 (8 pes) 1 conj.
6012 Conjunto Engrenagens dos Diferenciais Dianteiro/ Traseiro 1 pe 6057 Rolamentos 8 x 4 x 3 (8 pes) 1 conj.
6013 Caixa de Engrenagens 1 pe 6058 Rolamentos 6 x 3 x 2.5 (8 pes) 1 conj.
6014 Conjunto Engrenagens do Diferencial 1 pc 6059 Pinos 1,5 x 8 (8 pes) L conj.
6015 Engrenagens 24T-01 (24 dentes) (4 pes) 1 conj. 6060 Pinos 1,5 x 10 (8 pes) 1 conj.
6016 Engrenagens 24T-02 (24dentes) (4 pes) 1 conj. 6061 Pinos 2 x 10(8 pcs) 1 conj.
6017 Engrenagens 12T (12 dentes) (10 pes) 1 conj. 6062 Pinos 2x 12 (8 pes) 1 conj.
6018 Engrenagens 38T (38 dentes) do Diferencial (Die-cast)- (2pes) | 1 coni. 6063 Anéis “E” 2,5 x 04T (10 pes) 1 conj.
6019 Engrenagens 14T (14 dentes) (Die-cast) - (2 pes) 1 conj. 6064 Porcas autotravantes M4 (8 pes) I conj.
6020 Conjunto Completo do Diferencial Central 1 pe 6065 Porcas autotravantes M3 (8 pes) 1 conj.
6021 Engrenagens 36T (36 dentes) do Diferencial {2 pes) 1 conj. 6066 Pinos € 1.2 (10 pes) 1 conj.
6022 Contra Engrenagem com Eixo 1 pe 6067 Todas as Cabegas Esféricas (Ball Heads) (16 pes) 1 conj.
6023 Montantes do Diferencial Central (2 pes) 1 conj. 6068 Buchas (Mangas) do montante “C” (8 pes) 1 conj.
6024 Copos da Transmissdo (6 pes) 1 conj. 6069 Conjunto Parafusos M3 x 3 (8 pes) 1 conj.
6025 Conjunto Leques Superiores da Suspensio (2 pes) 1 conj. 6070 Conjunto Parafusos M3 x 4 (8 pes) 1 conj.
6026 Bragos Inferiores da Suspensdo Dianteira (2 pes) 1 conj. 6071 Parafusos Cabega Pan M2.6.x 6 (10 pes) 1 conj.
6027 Bragos Inferiores da Suspensdo Traseira (2 pes) 1 conj 6072 Parafusos Cabega Pan M3 x 18 (4 pes) 1 conj.
6028 Montantes "C” (2 pes) 1 conj. 6073 Parafusos Cabega Pan M3 x 8 (8 pes) 1 conj.
6029 Eixos (2 pes) 1 conj. 6074 Parafusos Pan Autoatarraxantes M3 x 8 (8 pes) 1 conj.
6030 Bragos da Diregiio (2 pes) 1 conj. 6075 Parafusos Pan Autoatarraxantes M2,6 x 10 (10 pes) 1 conj.
6031 Suportes de Cubo Traseiro (2 pes) 1 conj. 6076 Parafusos Pan Autoatarraxantes M3 x 12 (8 pes) 1 conj.
6032 Conjuntos de Diregdo (2 pes) 1 conj. 6077 Parafusos Pan Autoatarraxantes M2,6 x 18 (8 pes) 1 conj.
6033 Fixos de Diregio (2 pes) 1 conj. 6078 Parafusos Pan Autoatarraxantes M2,6 x 8 (12 pes) 1 conj.
6034 Placas Conexio da Diregio 1 pc 6079 Parafusos Pan Autoatarraxantes M2,6 x 14 (8 pes) 1 conj.
6035 Montantes de Servo (2 pes) 1 conj. 6080 Parafusos Pan Autoatarraxantes M2 x 6 (8 pes) | conj.
6036 Montantes dos Bragos da Suspensdo Dianteira (3 pes) 1 conj. 6081 Parafusos Cabega Chata Autoatarraxantes M2,6 x 10(8 pes} | 1 conj.
6037 Montantes dos Bragos da Suspensio Traseira (3 pes) 1 conj. 6082  |Parafusos Cabega Chata Autoatarraxantes M2,6 x 8 (12 pes) | 1 conj.
6038 Eixos de Transmissdo Dianteiros Verticais (2 pes) 1 conj. 6083 Parafusos Cabega Chata M3 x 12 (8 pes) | conj.
6039 Eixos de Transmissdo Traseiros Verticais (2 pes) 1 conj. 6084 Parafusos Cabega Chata M3 x 8 (8 pes) 1 conj.
6040 Eixos de Transmisséio Horizontais Dianteiros/ Traseiros (2 pes) | 1 conj. 6085 Parafusos Cabega Chata M2,6 x 8 (8 pcs) 1 conj.
6041 Bragadeira da Bateria I pc 6086 Tubos de Antena (4 pes) 1 conj.
6043 Porcas das Rodas (5 pes) 1 conj. 6087 Servo 2,2 kg com Engrenagens de Nylon 1 pe

6044 Montante do Motor 1 pc 6088 Receptor 1 pc




34

Modelo 9011 - PECAS DE REPOSICAO

Tomern Nome Quantidade bl Nome Quantidade
6089 Motor Brushless B2435 Kv3900 1 pc 6110 Carroceria (Bolha) PVC 1 pc
6090 |Bateria Li-Po 2 Células, 7,4V, 1500mAh, 15Q 1 pc 6150 Radio 27Mhz AM 2 canais 1 pc
6091 ESC 40A Brushless 1 pc
6104 Postes da Carroceria 1 pc
6105 Para-choques dianteiro/traseiro 1 pc
6106 Pneus e Espuma 2 conj
6107 Aro 2 pcs
6108 Conjunto de Pneus 2 conj.

6109 Engrenagem 14T (14 dentes) do Motor I pc
Modelo 9011 - PECAS OPCIONAIS PARA UPGRADE

e Ihoxe Nome Quantidade N by Nome Quantidade
6116 Chassi (Fibra de Carbono) 1 pc 6130 Bragos da Diregdo (Aluminio)(2 pes) 1 conj.
6117 Deck Superior (Fibra de Carbono) 1 pc 6131 Suportes de Cubo Traseiro (AluminioH2 pes) 1 conj.
6118 Torre dos Amortecedores Traseiros (Fibra de Carbono) 1 pc 6132 Conexio de Diregdo (Aluminio) 1 pc
6119 Torre dos Amortecedores Dianteiros (Fibra de Carbono) 1 pc 6133 Montantes dos Bragos da Suspensdo Dianteira (Aluminio}{2 pes) | 1 conj.
6123 Conjunto Amortecedores Dianteiros (Aluminio)}-(2 pes) | 1 conj. 6134 Montantes dos Bragos da Suspensao Traseira (Aluminio}2 pes) 1 conj.
6124 Conjunto Amortecedores Traseiros (Aluminio)-(2 pes) 1 conj. 6135 Maontante do Motor ( Aluminio) 1 pc
6126 Conjunto Leque da Suspensdo (Aluminio)-(2 pes) 1 conj. 6138 Postes da Carroceria (Bolha) (Aluminio)-(2 pes) 1 conj.
6127 Suspensiio Inferior Dianteira (Aluminio)+2 pes) 1 conj. 8277 Sistema de Radio 2.4GHz 4 canais 1pc
6128 Suspensao Inferior Traseira (AluminioH(2 pes) 1 conj.

6129 Montantes “C” (Aluminio)}-(2 pes) 1 conj.




Website:www.zdracing.com
Tel:+86(755)25469375 Fax:+86(755)84673903

E—Mail: electricmodelpower@vip.163.com

Address:NO.28 Wenxin Road,Xinmu Lao Village,
PinghuTown,LonggangDistrict,Shenzhen City,
Guangdong Province, 518111 China

Export Sales Department:
International Hobbycraft Co., Inc.
2890 Dundee Road

Northbrook, IL 60062 USA
www.hobby-exporter.com
exports@hobby-exporter.com
Tel: +1 847 564 9945

Fax:+1 847 5649951




